



PANGEM TESTING LABORATORY

ICGL FOUNDER MEMBER
10/1 SANGEETA APARTMENTS,
TADIWALA ROAD, PUNE 411 001.
Email: pankajtech@gmail.com
TELEFAX 91-20-2605 9359



REPORT NO.: 2017-2018/ DB
REPORT FOR : TWC

CARAT WEIGHT : 0.15 carats CUT : round brilliant
COLOUR : F GIRDLE : medium polished
CLARITY : SI 1 CULET : abraded

FLUORESCENCE : nil
PROPORTIONS : VG POLISH : VG SYMMETRY : VG
IDENTIFICATION :

NATURAL DIAMOND



PANGEM TESTING LABORATORY

ICGL FOUNDER MEMBER
10/1 SANGEETA APARTMENTS
TADIWALA ROAD, PUNE 411 001
Email: pankast@gmail.com
TELEFAX 91-20-2605 9359



REPORT NO.: 2017-2018 / DB

CARAT WEIGHT : 0.16 carats CUT : round brilliant

COLOUR : K GIRDLE : medium rough

CLARITY : VS 2 CULET : Abraded

FLUORESCENCE : nil

PROPORTIONS : VG POLISH : VG SYMMETRY : VG

IDENTIFICATION :

NATURAL DIAMOND

**DILIP SONIGRAHA
DIAMOND JEWELLERY**



PANGEM TESTING LABORATORY

ICGL FOUNDER MEMBER
10/1 SANGEETA APARTMENTS
TADIWALA ROAD, PUNE 411 001
Email: pankast@gmail.com
TELEFAX 91-20-2605 9359



REPORT NO.: 2017-2018 / DB

CARAT WEIGHT : 0.16 carats CUT : round brilliant

COLOUR : K GIRDLE : medium rough

CLARITY : VS 2 CULET : Abraded

FLUORESCENCE : nil

PROPORTIONS : VG POLISH : VG SYMMETRY : VG

IDENTIFICATION :

NATURAL DIAMOND